
.JET
EQUIPMENT& TOOLS

HP-5A/15A/35A Hydraulic Press Parts List

(HP-15A shown)

JET EQUIPMENT & TOOLS, INC.
A WMH -Walter Meier Holding Company

P.O. BOX 1349

Auburn, WA 98071-1349

253-351-6000

Fax 253-939-8001

No. M-331406 8197



Important Information

1-YEAR
LIMITED WARRANTY

JET offers a one-year limited
warranty on this product

REPLACEMENT PARTS

Replacement parts for this tool are available directly form JET Equipment & Tools.
To place an order, call 1-800-274-6848. Please have the following information ready:
1. Visa, MasterCard, or Discover Card number
2. Expiration date
3. Part number listed within this manual
4. Shipping address other than a Post Office box.

REPLACEMENT PART WARRANTY

JET Equipment & Tools makes every effort to assure that parts meet high quality and durability
standards and warrants to the original retail consumer/purchaser of our parts that each such
part(s) to be free from defects in materials and workmanship for a period of thirty (30) days from
the date of purchase.

PROOF OF PURCHASE

Please retain your dated sales receipt as proof of purchaseto validate the warranty period.

LIMITED TOOL AND EQUIPMENTWARRANTY

JET makes every effort to assure that its products meet high quality and durability standards and warrants
to the original retail consumer/purchaser of our products that each product be free from defects in materials
and workmanship as follows: 1 YEAR LIMITEDWARRANTY ON THIS JET PRODUCT. Warranty does not
apply to defects due directly or indirectly to misuse, abuse, negligence or accidents, repairs or alterations
outside our facilities or to a lack of maintenance. JET LIMITS ALL IMPLIED WARRANTIES TO THE
PERIOD SPECIFIED ABOVE FROM THE DATE THE PRODUCT WAS PURCHASED AT RETAIL.
EXCEPT AS STATED HEREIN, ANY IMPLIED WARRANTIES OR MECHANTABILITYAND FITNESS ARE
EXCLUDED. SOME STATES DO NOT ALLOW LIMITATIONS ON HOW LONG THE IMPLIED
WARRANTY LASTS, SO THE ABOVE LIMITATION MAY NOT APPLY TO YOU. JET SHALL IN NO
EVENT BE LIABLE FOR DEATH, INJURIES TO PERSONS OR PROPERY OR FOR INCIDENTAL,
CONTINGENT, SPECIAL OR CONSEQUENTIAL DAMAGES ARISING FROM THE USE OF OUR
PRODUCTS. SOME STATES DO NOT ALLOW THE EXCLUSION OR LIMITATION OF INCIDENTAL OR
CONSEQUENTIAL DAMAGES, SO THE ABOVE LIMITATION OR EXCLUSION MAY NOT APPLY TO
YOU. To take advantage of this warranty, the product or part must be returned for examination, postage
prepaid, to an authorized service station designated by our Auburn office. Proof of purchase date and an
explanation of the complaint must accompany the merchandise. If our inspection discloses a defect, JET
will either repair or replace the product or refund the purchase price, if we cannot readily and quickly
provide a repair or replacement, if you are willing to accept such refund. JE1 will return repaired product or
replacement at JET's expense, but if it is determined there is no defect, or that the defect resulted from
causes not within the scope of JET's warranty, then the user must bear the cost of storing and returning the
product. This warranty gives you specific legal rights, and you have other rights, which vary, from state to
state.

JET Equipment &Tools. P.O. Box 1349,Auburn, WA 98071-1349 . (253) 351-6000

-2-



it WARNING

it Read and understand all safety warnings.

it This press is designed and intended for use by properly trained and experienced
personnel only. If you are not familiar with the proper and safe operation of a hydraulic
press, do not use until proper training and knowledge has been obtained.

it Do not operate this press beyond it rated capacity.

it This press is designed for pressing, bending, and straightening purposes only.

it Check the press for loose or damaged parts before each operation. Replace damaged
parts and tighten all loose bolts before operating.

it Some parts being pressed may have a tendency to pop out of the press or explode
under pressure. Protect yourself accordingly.

it Always wear safety glasses / face shields and personal safety equipment.

it Failure to comply with these warnings may result in serious injury.

-3-



Specifications: Hydraulic Presses

The specifications in this manual are given as general informationand are not binding. JET
Equipment and Tools reserves the right to effect, at any time and without prior notice, changes or
alterations to parts, fittings, and accessory equipmentdeemed necessary for any reason whatsoever.

Assembly

1. Bolt the stand feet to the stand frame with the enclosed hardware.
2. Replace the hex filler plug (part #17 - HP-5A, part #8A - HP-15A, and part #80 - HP-35A) with the

vented plug enclosed.

-4-

Model: HP-5A HP-15A HP-35A
Stock Number: 331406 331416 331431
Capacity (tons): 5 15 35
Ram Diameter (in.): 1-3/4 2-1/2 3
Piston Stroke (in.): 4 4-1/2 4-3/4
Screw Stroke (in.): 3 3-1/8 4
Work Table (in.): 19 x 5-1/2 24-3/4 x 7-1/2 31 x 10-3/8
Lateral Movement (in.): NA 10-3/16 15
Vertical Travel (in.) 18-3/4 22-3/16 22-1/4

Base Size (in.): 23-1/2 x 26 33-7/8 x 29-1/2 43-1/2 x 55-1/2

Height (in.): 51-1/2 65 68

Net Weight (Ibs.) 154 431 704



-5-



HP-5A Head Assembly

51

~
n IC!D (1€

~~r r~

-6-



HP-5A Head Assembly

Index Part
No. No. Description Size Qty.

1 HP5A-1 Hydraulic Base 1
2 HP5A-2 Cylinder... ..... 1
3 HP5A-3 Base Filter ** 1
4 HP5A-4 Single Action Valve 1
5 HP5A-5 Pump Cylinder 1
6 HP5A-6 Cup Seal ** ......... ... ... ... 1
7 HP5A-7 ReleaseValve Assembly 1
8 HP5A-8 Pin ... ... 1
9 HP5A-9 Handle Socket 1
10 HP5A-10 , Bolt 1
11 HP5A-11 C-Clip 1
12 HP5A-12 Linking Sleeve 1
13 HP5A-13 Fixed Screw 2
14 HP5A-14 ..Spacer 1
15 HP5A-15 Bolt ... 1
16 HP5A-16 Reservoir ... 1
17 HP5A-17 Hex Filler Plug w/ Seal ** 2
18 HP5A-18 Brass Tube Connector ** 1
19 HP5A-19 Plastic Tube ** ... , 1
20 ;... HP5A-20 Spring ** 1
21 HP5A-21 Top Base 1
22 HP5A-22 Spring Top Holder 1
23 HP5A-23 Oil Pass Connector 1
24 HP5A-24 .Washer ** 1
25 HP5A-25 " ReleaseValve Block , 1
26 HP5A-26 .Steel Ball ** 1
27 HP5A-27 Rubber Spacer ** 1
28 HP5A-28 "... Release Valve Assembly.. ... " ""'"'''''''' 1
29 HP5A-29 ReleaseValve Spindle 1
30 HP5A-30 Washer ** 1
31 HP5A-31 ReleaseValve Block 1
32 HP5A-32 Washer ** 1
33 HP5A-33 Pressure Gauge , 1
34 HP5A-34 "... .Male Connect Tube 1
35 HP5A-35 Bronze Tube 1
36 HP5A-36 Male Connector 1
37 HP5A-37 BrassTube Connector ** ,... 1
38 HP5A-38 Extension Screw 1
39 HP5A-39 Stopper Roll Pin 1
40 HP5A-40 .Stopper ** " 1
41 HP5A-41 Connector Post 1
42 HP5A-42 Return Spring 2
43 TS-0270031 Set Screw 5/16 x 3/8 1
44 HP5A-44 Plunger 1
45 HP5A-45 Teflon Support Ring ** 1
46 HP5A-46 Support Seal ** 1
47 HP5A-47 Cup Seal ** 1
48 HP5A-48 Plug Nut 1
49 HP5A-49 Gasket ** 1
50 HP5A-50 Oil Absorber ** , ,. 1
51 HP5A-51 Seal ......... " ".""."""."". 1

-7-



HP-5A Frame Assembly

74

-8-



HP-5A Frame Assembly

52 HP5A-52 Frame Bracket " 2
53 TS-0060051 Hex Cap BoiL .3/8 x 1 4
54 TS-0561031 ,...NuL .3/8 12
55 HP5A-55 Frame Base .Bracket 2
56 TS-0060071 Hex Cap Bolt 3/8 x 1-1/2 8
57 HP5A-57 Frame Base Bracket 2
58 HP5A-58 Lower Frame Support 2
59 HP5A-59 Table Holder , 2
60 HP5A-60 Table Spindle 4
61 HP5A-61 Crank Shaft Sleeve 4
62 TS-0720111 Lock Washer 1/2 8
63 TS-0561051 Nut .1/2 8
64 HP5A-64 Bed Plate. 1
65 HP5A-65 Main Frame (L-R post) 2
66 HP5A-66 Table Frame (front) 1
67 HP5A-67 Table Frame (rear) 1
68 HP5A-68 Top Frame (rear). 1
69 HP5A-69 Top Frame (front) 1
70 HP5A-70 Frame Spindle 1
71 TS-0720131 Lock Washer 5/8 8
72. TS-0561071 .. NuL 5/8 8
73 TS-0071011 Hex Cap Bolt 5/8 x 1-1/2 4
74 HP5A-74 Spindle Sleeve 2
75 TS-0071011 Hex Cap Bolt 5/8 x 1-1/2 4
76 HP5A-76 Handle Holder 2
77 TS-0051031 Hex Cap Bolt 5/16 x 3/4 4
78 HP5A-78 Pump Handle 1

HP5A-RK Repair Kit 1

** Included in Hydraulic Repair Kit

-9-



HP-15A Head Assembly

~
29

11C-e-

2

7

-21

/20

I

t"n

-10-



HP-15A Head Assembly

Index Part
No. No. Description Size Qty.

1 , HP15A-01 Hydraulic Base 1
1A HP15A-01A Base Seal ** " " 1
2 HP15A-02 Cylinder " 1
2A HP15A-02A .Seal ** , ...".. 1
3 HP15A-03 Support Rod , " 4
4 HP15A-04 Single Action Valve 1
4A HP15A-04A ". Base Filter ** , 1
5 HP15A-05 " Pump Cylinder 1
6 HP15A-06 " Piston 1
6A HP15A-06A Cup Seal ** ". 1
6B HP15A-06B Seal ** 1
6C HP15A-06C .Wiper Seal ** 1
7 HP15A-07 Reservoir , 1
8 HP15A-08 .Top Base 1
8A HP15A-08A Hex Filler Plug wi Seal 1
8B HP15A-08B O-Ring ** 5
8C HP15A-08C .Spacer 4
8D TS-0720091 Spring Washer 3/8 4
8E TS-0561 031 Nut " ..3/8 " 4

8F HP15A-08F Brass Tube Connector 2
9 HP15A-09 .Spring Top Holder 1
10 HP15A-10.. Oil Pass Connector 1
1OA HP15A-1OA Spacer , 1
11... HP15A-11 Plunger 1
11A HP15A-11A Support Seal ** 1
11B HP15A-11B Cup Seal ** 1
11C HP15A-11C Teflon Support Ring ** 1
12 HP15A-12 .Seal ** 1
13 HP15A-13 Oil Absorber ** , 1
14 HP15A-14 ............Gasket ** ... ..,. 1
15 HP15A-15 Plug Nut Fixer 1
16 HP15A-16 Connector Post 1
16A HP15A-16A Screw 1
16B HP15A-16B Screw 1
16C HP15A-16C Screw 1
17 HP15A-17 Hand Wheel Fixer 2
18 HP15A-18 Hand Wheel Spacer 1
19 HP15A-19 HandWheel 1
20 HP15A-20 ... Seal 1
21 HP15A-21 ExtensionScrew 1
21A HP15A-21A ...Set Screw 1
21B HP15A-21B ...Stopper Roll Pin 1
22 HP15A-22 , PressHead 1
23 HP15A-23 ReleaseValve Block 1
23A HP15A-23A Pressure Gauge , 1
23B HP15A-23B PlasticTube 1
23C HP15A-23C .Washer 1
230 HP15A-230 .Spacer ",,,,,,,,,,"""'"'''''''''''''''''''''''''''''''''''''''''''''' 1
24 HP15A-24 .Steel Ball 1
25 HP15A-25 ReleaseValve Seal ** 1

-11-



26 HP15A-26 Release Valve NuL 1
27 HP15A-27 Release Valve """""""""""'''''''''''''''''''''''''''''',,,,,,,,,,,,, 1
29 HP15A-29 ...""""" Male Connector.. "" """" 1
30 HP15A-30 Male Connector ,""""""""""'''''''''''' ... 1
33 HP15A-33 , Bronze Tube """"'" ... ... ... ., ... 1
34 HP15A-34 .Sliding Wheel. 4
35 ... HP15A-35 Locking Screw 4
36A HP15A-36A """""'" Hand Stopper. 1
37 HP15A-37 Complete Handle Sleeve Assembly 1
38 HP15A-38 Fixed Screw 1
39 HP15A-39 Spacer 1
40 HP15A-40 ... ... Pin """"""""""""""""""""" 1
40A HP15A-40A. Cotter Pin 1
41 .. HP15A-41 .. ... Return Spring """"'"'''''''''''''''''''''''''''''''''''''''''''''''''''''' '''''''''''''''''''' 2

HP15A-RK ... Repair Kit (not shown) 1
HP15A-RKA Hydraulic Repair Kit (not Shown) '"'''''''''''''''''''''''''''''''''''''''''''''''''''' 1

** Included in Hydraulic Repair Kit

-12-



66

,/

68

/'

72C

72A "

72C~
73A

72

-13-



HP-15A Frame Assembly

42 HP15A-42 Shaft Holder 1
42A TS-0070011 Hex Head Bolt 1/2x1 2
43 HP15A-43 Rolling Shaft Block wlo Thread 1
43A TS-0060061 Hex Cap Bolt .3/8x1 114 3
44 HP15A-44 ... Rolling Block ... ... 1
44A TS-0060051 ... Hex Cap Bolt ... ... 3/8x1... 1
44B HP15A-44B Washer 4
45 .. HP15A-45 ... Rolling Shaft ."'" 1
45A .. HP15A-45A ... Nut ... ... 2
46.. HP15A-46 Hand Crank 1
47 .. HP15A-47 Pump Handle 1
47A. .. HP15A-47 A Rubber Grip """ 1
48 .. HP15A-48 Handle Holder 2
48A HP15A-48A . Handle Holder Screw 2
49 HP15A-49 .V-Block Body ... ... ... ... """"'" 1
49-1 HP15A-49-1 ... V-Block Body 1
49B HP15A-49B.. Body Sliding Plates 2
49C HP15A-49C.. Hex Screw 4
490 HP15A-490 ... Hex Screw ... 3
49E HP15A-49E .......Stopper... ... 2
50 HP15A-50 Center Tails """"""""""""""""""""""""""" 2

51 ... HP15A-51 .Adjustable Center - Tail Body 1
52 HP15A-52 ...Adjustable Center - Tail Knob 1
53 HP15A-53 Crank Gear 1
53A HP15A-53A .........Roll Pin 1
54 HP15A-54 Crank Gear Pawl 1
55 HP15A-55 Pawl Stud Screw ............ """""""""'" ... 1
56... HP15A-56 . Crank Gear Shaft 1

57 HP15A-57 Spindle Sleeve. 2
58 HP15A-58 Table Holder.. """"""""""""""""""""""'" 1
59... HP15A-59.. ..Square Bar ... ... ... ... """""'" ... 1
59A HP15A-59A ............Center Tail Assembly Screw. ... ... ... ... "" 2
60 HP15A-60 Screw Spacer 2
61 HP15A-61 Cable Sliding Spindle 1
61A HP15A-61A Hex Nut 2
62 HP15A-62 Table Spindle 2
62A HP15A-62A Crank Shaft Sleeve 1
63 HP15A-63 Cable Slide Wheel 1
64 HP15A-64 Cable 1
65.. HP'15A-65 ... ..Wire Rope Clip ...""" ......... ... 1
66 HP15A-66 ...... Top Frame (rear) ...... ..."""""" ... 1
67... HP15A-67 ... Top Frame (front) ... ... 2
68... HP15A-68 Table Frame (rear) ...... ... 1
69 HP15A-69 Table Frame (front).. 1
70 HP15A-70 Main Frame (Left/Right Post) 2
71 , HP15A-71 Lower Frame Support 2
72 HP15A-72 Frame Bracket 2
72A HP15A-72A Frame Base Bracket 2
72B HP15A-72B Frame Base Bracket 2
72C HP15A-72C Bolt 8
720 HP15A-720.. ..Nut ... 8
73 HP15A-73 ...... ...Bolt ... .. ...... ... ... 4
73A HP15A-73A Nut 4

-14-



74 HP15A-74 Hex BoiL 'P"'''. """""""''''''''''''''''''''''''''.'' 4
76 HP15A-76 Bed Plate .'"'''' 2

77 HP15A-77 Frame Spindle 2
77A HP15A-77 A Spindle Sleeve 2

-15-



~12

~.
~/13

I ,,14

1l/:f=

~
/'

~~
.

¥~i
11 1-J"

B~ ~
.

a :~/ 15

, ~~11C
~'"~ /11A
rrv//
~~:~~

11

21A /

~/ ~lf,'

HP-35A Head Assembly

8C

80

#

-16-



HP-35A Head Assembly

1 HP35A-01 Base 1
1A HP35A-01A Base Filter ** 2
2 HP35A-02 Cylinder 1
2A HP35A-02A Spacer 1
3 HP35A-03 Support Rod ... ... """"""'" """ 4
4 HP35A-04 Single Action Valve '" 1
4-1 HP35A-04-1 ...SingleAction Valve 1
5 HP35A-05 Pump Cylinder 1
5-1 HP35A-05-1 Pump Cylinder 1
5A HP35A-05A 0 Ring ** 1
5A-1 HP35A-05A-1 0 Ring ** 1
6.. HP35A-06 Shaft 1
6-1 HP35A-06-1 Shaft 1
6A HP35A-06A Cup Seal ** """"",,"""""""""""""""""""""""""""""""""""""" 1
6A-1 HP35A-06A-1 Cup Seal ** 1
6B HP35A-06B Wiper Seal ** 1
6B-1 HP35A-06B-1 Wiper Seal ** 1
6C HP35A-06C 0 Ring ** 1
6C-1 HP35A-06C-1 0 Ring ** 1
7. HP35A-07 Reservoir 1
8. HP35A-08 .. Hydraulic Base Top 1
8A TS-0720111 Lock Washer 1/2 4
88 TS-0561051 Hex Nut 1/2 4
8C HP35A-08C Brass Tube Connector 3
8D HP35A-08D Hex Filler Plug W/ Seal 1
9 HP35A-09 Connector Post 1
10 HP35A-10 Oil Pass Connector 1
1OA HP35A-1OA Spacer 1
11 HP35A-11 Plunger 1
11A HP35A-11A Teflon Supporting Ring ** 1
11B HP35A-11B Spacer Ring 1
11C HP35A-11C Cup Seal ** 1
12 HP35A-12 Brass Gasket 1
12A HP35A-12A 0 Ring ** 1
13 HP35A-13 , Seal ** , 1

14 HP35A-14 """'" Plunger Platew/ Gasket 1
15 TS-0209061 Socket Head Cap Screw 3/8-1 1/4 6
16 HP35A-16 Connector Post 1
16A HP35A-16A Socket Set Screw 1
16B HP35A-16B... ..Set Screw 1
16C HP35A-16C..'''''''''''''''''''''' Socket Set Screw 1
17 HP35A-17 Handle Wheel Retainer Clips 2
18 HP35A-18 HandleWheel Spacer 1
19 HP35A-19 Handle ..Wheel 1
20 HP35A-20 Seal 1
21 HP35A-21 Extension Screw 1
21A HP35A-21A Stopper Roll Pin 1
21B HP35A-21B Set Screw 1
22 HP35A-22 Press Head 1
23 HP35A-23 ReleaseValve Block 1
23A HP35A-23A ..Spacer 1
23B HP35A-23B Pressure Gauge 1
23C HP35A-23C Plastic Tube ... "" '''''''' 1
24 HP35A-24 Steel8all 1

-17-



25 HP35A-25 ReleaseValve Seal ** 1
26 HP35A-26 ReleaseValve Nut 1
27 HP35A-27 ReleaseValve .'''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''' 1
2S HP35A-2S Safety Valve Block 1
2SA HP35A-2SA Plastic Tube 1
2SB HP35A-2SB Steel Ball """"'''''''''''''''''' 1
2SC HP35A-2SC ..Safety Spring , 1
2SD HP35A-2SD Safety Valve Set Screw 1
2SE HP35A-2SE Brass Tube Connector '"'''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''' 1
2SF HP35A-2SF ReleaseValveSeal** 1
2SG HP35A-2SG Washer 1
2SH HP35A-2SH Hex Nut 1
2SI HP35A-281 .....Spacer ...""""""'"'''''''''''''''''''''''''''''''''''''''''''''''''''' 1
29 HP35A-29 Male Connector 2
30.. HP35A-30 ...Male Connector. 2
33... HP35A-33 ...... ......... Bronze Tube 2
34... HP35A-34 .SlidingWheeL 4
35 HP35A-35 Hex Locking Bolt 4
36 HP35A-36 Handle Socket 2
36A TS-0561031 Nut .3/S 2
36B TS-0060051 Hex Head Screw 3/S-16x1 2
37 HP35A-37 . ... Linking Sleeve 4
38... HP35A-38 Bottom Fixed BoiL 2
3SA... ... HP35A-38A ... Spacer : 2
39 HP35A-39 Bolt 2
39A HP35A-39A C-Clip 4
40 HP35A-40 Bolt 2
41 HP35A-41 Return Spring 2

HP35A-RK Hydraulic Repair Kit (not show) 1

** Included in Repair Kit

-18-



HP-35A Frame Assembly

60A

~ .

~
60

-19-



HP-35A Frame Assembly

42 HP35A-42 Shaft Holder 1
42A HP35A-42A Hex Cap Head Bolt 2
43 HP35A-43 ...... Rolling Shaft Block ... """"'" 1
43A TS-0060061 Hex Head Bolt 3/8x1 1/4 2
44 HP35A-44 Rolling Shaft Block 1
44A TS-0060051 Hex Cap Bolt """""""""'''''' 3/8-16x1 2
44B TS-0680041 "'''''''''''''''''''' .Washer .3/8 8
45 HP35A-45 Sliding Shaft 1
45A TS-0561072 Nut 5/8-18 1
46 HP35A-46 ... Hand Crank. """" 1
47 HP35A-47 Handle 1
48 HP35A-48 Handle Holder 2
48A TS-0051051 Hex Cap Bolt 5/16x1 4
49 HP35A-49 Center Post Assy. (left) 1
50 HP35A-50 ... Center Post Assy. (right) 1
51 HP35A-51 Fixed Holder "'''''''''''''''''''''''''''''' ,. 1
52 HP35A-52 Shaft Fixed Block 1
53 HP35A-53 Drive Gear Shaft Assembly 1
54 HP35A-54 Hex Nut 1
55 HP35A-55 Worm Gear / shaft Assembly 1
56 TS-0060051 Hex Head Screw ..3/8x1 4
57 HP35A-57 Spacer Sleeve ' 1
58 HP35A-58 Table Holder Pin 1
59 HP35A-59 Square Bar 1
60 HP35A-60 ..Screw Spacer 2
60A TS-0060151 Hex Cap Bolt '''''''''''''''''''' 3/8x3 1/2 2
61 HP35A-61 Slide Wheel Shaft 2
62 HP35A-62 Table Bolt '"'''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''' 4
62A HP35A-62A Spindle Sleeve 8
62B TS-0720131 Lock Washer 5/8 12
62C TS-0561071 Hex Nut 5/8 12
63 HP35A-63 Cable SlideWheel 2
64 HP35A-64 Wire Rope Clip , 2
65 HP35A-65 Cable 1
66 HP35A-66 .Top Frame (rear) 1
67 HP35A-67 Top Frame (front) 1
68 HP35A-68 Table Frame (rear) 1
69 HP35A~69 Table Frame (front) 1
70 HP35A-70 Main Frame 2
71 HP35A-71 Lower Frame Support 2
72 HP35A-72 Base Frame Bracket 2
72A HP35A-72A... Frame Bracket (left) 2
72B HP35A-72B Frame Bracket (right) 2
72C TS-0071011 Hex Cap Bolt 5/8x1 1/2 4
73 TS-0071031 Hex Cap Bolt 5/8x2 8
73A TS-0561071 Nut .5/8 12
74 HP35A-74 Hex Head Bolt. ..3/4x2 8
74A TS-0720141 Lock Washer 3/4 12
75... TS-0561081 Nut , 3/4.. ..." 12
76 HP35A-76 V-Block Bed Plate 2
77 HP35A-77 Top Link Bolt 2
77A HP35A-77A .Spacer Sleeve 2

-20-










